



FMV Safety Standard 302 (49 CFR Ch. V, Part 571.302)

FLAMMABILITY OF INTERIOR MATERIALS

Prepared for: Astro-Valcour, Inc.
1411 Pitco Drive
Plymouth, IN 46563

Report No.: 100891
Client No.: 11180
Test Date: January 14, 1997
Report Date: January 17 1997

Specimen ID: Utility I-Astro-Foil
Description: Foil/Bubble (polyethylene)
Specimen Size: Width = 4 in., Thickness = .15 in., Length = 14 in.
Conditioning: Specimens conditioned for 24 h at 73°F ±5°F, 50% r.h. ±5% r.h.

TEST CRITERIA

Specimen burning rate is ≤ 4 inches per minute or specimen stops burning before it has burned for 60 seconds from the start of timing and has not burned more than 2 inches from the point where timing was started.

TEST RESULTS

Specimen	Timing Mark T ₀ (min.)	Total Time T ₁ (min.)	Extent of Burning (in.)	Burning Rate (in./min.)
1	not reached	-	-	-
2	not reached	-	-	-
3	not reached	-	-	-

The specimen was tested with the foil facing the flame as requested by the client

THIS TEST SPECIMEN PASSED THE FMVSS 302 FIRE TEST


Servando Romo
Fire Test Technologist


William E. Fitch, P.E. No. 55296
Executive Vice President

Omega Point Laboratories, Inc.
16015 Shady Falls Road
Elmendorf, Texas 78112-9784
210-635-8100 / FAX: 210-635-8101
800-966-5253